
 

 

 

REPORT 
 

 

 

 

 

 

 

GUIDELINES FOR THE SELECTION OF TERTIARY 
WASTEWATER TREATMENT TECHNOLOGY 

 
 

Erki Lember and Argo Kuusik 
Tallinn University of Technology, 2020 

 



2/29 
 
 
 

 
 
 
 
 
 

 

Table of Contents 
 

1. Main outcomes .............................................................................................................. 3 

2. Introduction ................................................................................................................... 4 

3. Post-treatment ............................................................................................................... 6 

4. Mass balance of hazardous substances in the wastewater treatment plants examined ... 8 
[...]
processes were coagulation, green sand AFM and green sand AFM and coagulation with Fe2(SO4)3, 

where removal efficiency was 92%. 

As nitrogen is mostly dissolved in effluent, the nitrogen removal remained modest. The expected 

removal efficiency was given by zeolite, which is mainly intended for NH4-N adsorption. 

 

 



20/29 
 
 
 

 
 
 
 
 
 

 

 

 

 

Figure 5. Phosphorus removal and removal efficiency of other pollutants with various post-treatment 

methods. A – sand filter and anthracite, B – coagulation with ferric, C – manipulating pH to 8.5, D – 

manipulating pH to 10, E – adsorption with GAC, F – coagulation and flocculation, G – green sand 

AFM, H – green sand AFM with potassium permanganate dosing, I – green sand AFM with reduced 

potassium permanganate dose, J – green sand AFM with coagulation and flocculation, K – green sand 

AFM and aluminium coagulant and flocculation, L – green sand and pH manipulation to 11, M – zeolite 

ion exchange, N – disc filtration. 

 

5.5. Heavy metals removal 

At such low concentrations, the removal of heavy metals proved a challenge. The load is often 

increased, mainly from filtering media or water treatment chemicals used. Ba and Cr were relatively 



21/29 
 
 
 

 
 
 
 
 
 

 

well removed. As for Ba, the most efficient was raising the pH to 10, which presumably reduced its 

solubility, and coagulation using Fe2(SO4)3 and green sand coagulation processes, where Ba levels 

decreased by 47% on average. For Cr, good removal efficiency was achieved by flocculation, green 

sand and potassium permanganate oxidation and raising the pH to 11. The average removal 

efficiency with these processes was 87%. 

Removing Cu, causing concern to many wastewater treatment plant operators, was the most difficult, 

and good removal efficiency was achieved only by using the disc filter and green sand AFM. The disc 

filter removed an average of 88% of Cu, indicating that it mainly occurs in wastewater as an insoluble 

compound. However, it is important to keep in mind that the backwash water from the disc filters is 

re-routed into the treatment process, so it will accumulate in the wastewater treatment plant and 

will only be removed with the excess sludge. Rather, the concentration of Cu even increased as a 

result of all the processes examined. Many wastewater treatment plants also have problems with the 

Zn load, which can come from the wood industry and various electronics companies. In addition, a 

significant Zn load reaches wastewater through the stormwater. The best Zn removal was achieved 

by raising the pH to 10. But also the disc filter removed a small fraction of insoluble Zn by 20%. 



22/29 
 
 
 

 
 
 
 
 
 

 

 

 

Figure 6. Heavy metals removal efficiency with various post-treatment methods. A – sand filter and 

anthracite, B – coagulation with ferric, C – manipulating pH to 8,5, D – manipulating pH to 10, E – 

adsorption with GAC, F – coagulation and flocculation, G – green sand AFM, H – green sand AFM with 

potassium permanganate dosing, I– green sand AFM with reduced potassium permanganate dose, J 

– green sand AFM with coagulation and flocculation, K – green sand AFM and aluminium coagulant 



23/29 
 
 
 

 
 
 
 
 
 

 

and flocculation, L – green sand and pH manipulation to 11, M – zeolite ion exchange, N – disc 

filtration. 

 

6. Comparison of granular filter and disc filter  

The project examined 14 different technological solutions to remove both phosphorus and various 

hazardous compounds. This chapter compares two post-treatment technologies, treatment with 

granular filter and treatment with disc filter. Although, to date, the wastewater treatment plant 

operators have preferred disc filters, which ensure effective removal of suspended solids and thus 

phosphorus removal, then due to the emergence of new problems, the operators have started to look 

at granular filters, which allow multiple problems to be solved at the same time due to the modified 

filter medium. Topical issue is, for example, pre-ozonation to break down the poorly adsorbed 

pharmaceutical residues into smaller particles and thereby improve their removal by using activated 

carbon. 

 

Figure 7. Two options for tertiary wastewater treatment. 

Figure 7 illustrates two options for the selection of post-treatment technology. While the disc filter 

is suitable for the removal of suspended solids and thus phosphorus removal, the granular filter 

allows multiple treatment processes to be carried out in one treatment stage, such as physical 



24/29 
 
 
 

 
 
 
 
 
 

 

filtration, adsorption, ion exchange and pre-ozonation in combination with adsorption with activated 

carbon, which is receiving increasing attention. The disc filter in combination with ozonation is 

dangerous because it gives degradation products that may ultimately be more hazardous than the 

original pollutant. Therefore, adsorption is required after ozonation. 

Table 6 compares the operation and design of the granular filter and disc filter examined in the 

project. 

Table 6. Comparison of granular filter and disc filter used for post-treatment. 

 Granular filter Disc filter 

Efficient removal of 

(>30%)3 

Ba, Cr, Pb, Zn, Cu, BOD7, COD, 

PO4-P, Ptot, SS. 

As, Pb, Cu, BOD7, SS 

Needed footprint per 1,000 

m3/d, m2 

20-30 m2 10-15 m2 

Backwash water 

consumption (% of filtrated 

water) 

4-6% (depends on 

suspended solids 

concentration) 

3-5% (depends on suspended 

solids concentration) 

Chemical consumption, 

gFe/m3 

2.4 gFe/m3 - 

Chemical consumption, 

gAl/m3 

0.2 g Al/m3 - 

pH manipulation with 

NaOH 50%4  

to 8.5 130 ml/m3 

to 10 230 ml/m3 

 

Comments Possibility:  

to add ozonation;  

to change the filtering 

medium, adding e.g. 

adsorption etc; 

to manipulate the pH; 

to add coagulation; 

Possibility: 

to add coagulation; 

 

Table 6 shows that the granular filter is able to remove more various pollutants because its filtering 

medium is interchangeable. However, the results of the test showed that the granular filter needed 

more backwash water for its operation than the disc filter – ca 4-6% of the filtered effluent. The 

backwash depends directly on the load, if the secondary clarifiers are operating properly, then it may 

                                                      
3 Using various operating modes like pH manipulation, coagulation etc. 
4 Depends on buffering capacity (alkalinity) of wastewater. 



25/29 
 
 
 

 
 
 
 
 
 

 

be also half smaller. In addition, granular filter does not need chemical wash such as disc filters to 

reduce biofouling and scaling. In conclusion, this filter is more flexible because it allows various 

processes to be carried out on the same equipment, from the removal of suspended solids and 

phosphorus to the reduction of heavy metals and, for example in combination with ozonation, also 

reduction of pharmaceutical residues. 

As shown in the table, the pH manipulation has relatively high chemical consumption, with the 

average consumption of 50% NaOH to raise pH to 8.5 and 10 being 130 ml/m3 and 230 ml/m3, 

respectively. Also, after pH 10, the wastewater should be neutralized again. As for heavy metals, the 

removal efficiency increased due to the increase in pH mainly for Ba, Pb and Zn. 

For disc filters, the need for back wash water was ca 3-5% of the filtered water. Although disc filters 

are easy to install and size, their use is limited, as the filtration mainly removes the suspended solids 

and some of the insoluble phosphorus. Disc filters can be combined for chemical phosphorus removal 

(with coagulation), which increases removal efficiency, but increases the need for backwash water, 

etc. Heavy metals are only partially removed, mostly the insoluble ones, and those bound to 

suspended solids. However, the backwash water is re-routed to the treatment process, so these 

hazardous compounds slowly start to accumulate in the sewage sludge. 

In the Baltic Sea countries, using granular and disc filters generally require closed weatherproof 

buildings, with an average space requirement of 10-15 m2 per 1,000 m3/d of wastewater. This 

includes a reserve for the control panels of the equipment and for service paths. 

7. Conclusions 
 

This study analyzed the loads of heavy metals to various wastewater treatment plants and produced 

mass balances to assess how much of these compounds are bound to the sewage sludge and how 

much, on average, are discharged with the effluent to receiving waters. A large proportion of As, Cr 

and Pb were bound to the sludge in the wastewater treatment plants examined, and the largest 

proportion of Ba, Zn and Ni reached the receiving waters. The amount of heavy metals bound to the 

sludge depends, in most cases, on the solubility of a specific metal. The lower the solubility, the more 

is bound to the sludge, the higher the solubility, the more of these pollutants end up in receiving 

waters. For most of the heavy metals, the solubility decreases when pH is increased and the acid 

medium makes them more mobile in the environment. 

Additionally, granular filter operation was examined at 14 different modes using various filtering 

media, performing chemical coagulation and pH manipulation to reduce the solubility of heavy 



26/29 
 
 
 

 
 
 
 
 
 

 

metals. The results showed that the highest phosphorus removal efficiency was achieved with 

coagulation and flocculation, where the insoluble compounds formed were removed with sand 

filter. In this process, the phosphorus load decreased by 64% on average. An average of 13% of 

phosphorus removal was achieved with disc filters, as no prior chemical phosphorus removal was 

applied with this technology. 

For heavy metals removal, Ba and Cr were relatively well removed, with 62% of Ba and 88% of Cr 

removed, respectively, using various technological solutions. The most effective in Ba removal was 

the pH increase to 10 and in Cr removal pH increase to 11, respectively, and oxidation with potassium 

permanganate. 

A comparison of two different post-treatment technologies found that both the disc filter and the 

granular filter require almost the same amount of backwash water, approximately 3-6% of the 

filtered water. The need for backwash water directly depends on the level of suspended solids in 

water to be filtered. It was also found that the required space for both technologies was 

approximately 10-15 m2 for treating 1,000 m3/d of wastewater. However, the biggest difference lies 

in the flexibility of the technologies, the interchangeable filter allows the use of various filtering 

media such as activated carbon, various grain size of the sand fraction, etc., which increases the 

number of removable pollutants. For example, ozonation is used to remove pharmaceutical residues, 

and after this stage, adsorption with activated coal should be followed in order to reduce the content 

of degradation products of pharmaceutical residues entering the environment. This can be done in 

combination with a sand filter. If only the suspended solids and phosphorus are the problem, it is 

also worth considering a disc filter that is delivered as a ready-to-use solution and, in most cases, is 

already set up and will certainly work more reliably due to its simplicity than a sand filter with a 

slightly more complex design. 

8. Contacts of the project team 
 

 Project manager: Professor Karin Pachel, e-mail: Karin.Pachel@taltech.ee 

 Researcher: Argo Kuusik, e-mail: Argo.Kuusik@taltech.ee 

 Researcher: Erki Lember, e-mail: E.Lember@taltech.ee 

 Project coordinator: Maret Merisaar, e-mail: Maret.Merisaar@taltech.ee 

 

mailto:Karin.Pachel@taltech.ee
mailto:Argo.Kuusik@taltech.ee
mailto:E.Lember@taltech.ee
mailto:Maret.Merisaar@taltech.ee


27/29 
 
 
 

 
 
 
 
 
 

 

9. References 

Badejo, Adedayo A., David O. Omole, Julius M. Ndambuki, and Williams K. Kupolati. 2017. “Municipal 
Wastewater Treatment Using Sequential Activated Sludge Reactor and Vegetated Submerged Bed 
Constructed Wetland Planted with Vetiveria Zizanioides.” Ecological Engineering 99: 525–29. 
https://doi.org/10.1016/j.ecoleng.2016.11.012. 

Barakat, M. a. 2011. “New Trends in Removing Heavy Metals from Industrial Wastewater.” Arabian 
Journal of Chemistry 4 (4): 361–77. https://doi.org/10.1016/j.arabjc.2010.07.019. 

Bernard, E, a Jimoh, and J O Odigure. 2013. “Heavy Metals Removal from Industrial Wastewater by 
Activated Carbon Prepared from Coconut Shell.” Research Journal of Chemical Sciences 3 (8): 3–9. 

Bischof, Wolfgang. 1998. Abwassertechnik: Mit Zahlreichen Beispielen. Teubner. 

Çeçen, Ferhan, Neslihan Semerci, and Ayşe Gül Geyik. 2010. “Inhibition of Respiration and Distribution of 
Cd, Pb, Hg, Ag and Cr Species in a Nitrifying Sludge.” Journal of Hazardous Materials 178 (1–3): 619–
27. https://doi.org/10.1016/j.jhazmat.2010.01.130. 

Charters, Frances J., Thomas A. Cochrane, and Aisling D. O’Sullivan. 2016. “Untreated Runoff Quality from 
Roof and Road Surfaces in a Low Intensity Rainfall Climate.” Science of the Total Environment 550: 
265–72. https://doi.org/10.1016/j.scitotenv.2016.01.093. 

Chipasa, Kangala. 2003. “Accumulation and Fate of Selected Heavy Metals in a Biological Wastewater 
Treatment System.” Waste Management 23 (2): 135–43. https://doi.org/10.1016/S0956-
053X(02)00065-X. 

Davis, M.L. 2010. Water and Wastewater Engineering. Design Principles and Practice. 

Dhokpande, Sonali R. 2013. “Biological Methods for Heavy Metal Removal- A Review.” International 
Journal of Engineering Science and Innovative Technology (IJESIT) 2 (5): 304–9. 

González-Acevedo, Z. I., M. A. García-Zarate, E. A. Núñez-Zarco, and B. I. Anda-Martín. 2018. “Heavy Metal 
Sources and Anthropogenic Enrichment in the Environment around the Cerro Prieto Geothermal 
Field, Mexico.” Geothermics 72 (May 2017): 170–81. 
https://doi.org/10.1016/j.geothermics.2017.11.004. 

Gray, N F. 2004. Biology of Wastewater Treatment. Series on Environmental Science and Management. 
Dublin: Imperial College Press. http://www.cabdirect.org/abstracts/19901360656.html. 

Gulyás, Gábor, Viktória Pitás, Bence Fazekas, and Árpád Kárpáti. 2015. “Heavy Metal Balance in a 
Communal Wastewater Treatment Plant.” Hungarian Journal of Industry and Chemistry 43 (1): 1–6. 
https://doi.org/10.1515/hjic-2015-0001. 



28/29 
 
 
 

 
 
 
 
 
 

 

Haiba, Egge. 2017. “Optimization of Sewage Sludge Composting : Problems and Solutions.” Tallinn: TTÜ 
kirjastus. 

Henze, Morgens, C.M Mark Loosdrecht, A. George Ekama, and Damir Brdjanovic. 2011. Biological 
Wastewater Treatment. London: IWA Publishing. 

Karnib, Mona, Ahmad Kabbani, Hanafy Holail, and Zakia Olama. 2014. “Heavy Metals Removal Using 
Activated Carbon, Silica and Silica Activated Carbon Composite.” Energy Procedia 50: 113–20. 
https://doi.org/10.1016/j.egypro.2014.06.014. 

Kobielska, Paulina A., Ashlee J. Howarth, Omar K. Farha, and Sanjit Nayak. 2018. “Metal–Organic 
Frameworks for Heavy Metal Removal from Water.” Coordination Chemistry Reviews 358: 92–107. 
https://doi.org/10.1016/j.ccr.2017.12.010. 

Lember, Erki. 2018. Harmful Substances in Wastewater, Possible Technical Solutions for Their Removal. 
Tallinn: TUT. 

Luo, Sheng Lian, Lin Yuan, Li Yuan Chai, Xiao Bo Min, Yun Yan Wang, Yan Fang, and Pu Wang. 2006. 
“Biosorption Behaviors of Cu2+, Zn2+, Cd2+ and Mixture by Waste Activated Sludge.” Transactions 
of Nonferrous Metals Society of China (English Edition) 16 (6): 1431–35. 
https://doi.org/10.1016/S1003-6326(07)60033-8. 

Metcalf & Eddy, George Tchobanoglous, H. David Stensel, Ryujiro Tsuchihashi, Franklin L. (Franklin Louis) 
Burton, Mohammad Abu-Orf, Gregory Bowden, and William Pfrang. n.d. Wastewater Engineering : 
Treatment and Resource Recovery. Accessed December 11, 2019. 
https://www.rahvaraamat.ee/p/wastewater-engineering-treatment-and-resource-
recovery/963452/et?isbn=9780073401188#. 

Nowak, Otto, Graz Österreich, and Bönisch Dresden. 2011. “Abwässer Aus Der Photovoltaikindustrie Und 